Choose Category

     Quick Search   Minimize
  

Product List
Planing Scraper
Quantity 
 

 

 

KeyQtyPart #Description
11152-398 Jack 5000 lb.
11152-552 Jack 2000 lb.
21506-778 Tongue
38102-029Lock Nut 5/8"
(Not Available)
48100-196Bolt 5/8" x 1 1/2", Grade 8
(Not Available)
510100-407 Plow Bolt 1/2" x 1 3/4", Grade 5
634102-224Lock Nut 1/2"
(Not Available)
71200-1217 Blade 3/8" x 6" x 95 1/4". For PS820
71200-1218 Blade 3/8" x 6" x 119 1/4". For PS1025
71200-1219 Blade 3/8" x 6" x 143 1/4". For PS1230
82104-071 Pin 1" x 3 5/8"
94104-070Cotter Pin .178" x 3 9/16"
(Not Available)
10161-2571 Carrying Link
111194-375 Cylinder 2" x 8"
121134-034 Bushing 1.25" x 1" x 1"
1317100-114Bolt 1/2" x 1", Grade 5
(Not Available)
148100-118Bolt 1/2" x 2", Grade 5
(Not Available)
152302-206 Dust Cap
162102-035 Castle Nut 3/4"
172104-024Cotter Pin
(Not Available)
182108-031 Flat Washer
1912100-332 Wheel Bolt 1/2" x 1 1/4"
202120-018 Cone Bearing
212120-015 Cup Bearing
222120-044 Cup Bearing
232120-017 Cone Bearing
242150-006 Seal 1.5" x 2.62" x .25"
252302-202 Hub Assembly Includes items # 15-24
262506-008 Spindle
272190-068 Rim Rim only.
272190-089Tire and rim assembly. 9.5L-15SL,12ply
(Not Available)
272192-041Tire Tire only.
(Not Available)
281506-760 Lift Frame Includes item #12. For PS820 and PS1025
281506-928 Lift Frame Includes item #12. For PS1230
291108-020Lock Washer 1/2"
(Not Available)
301506-916 Pin
312134-044 Bushing 1.5" X 1.25" X 1"
321506-906 Swivel
331506-930 Tongue Includes items #29-32